



IMPORTANT

THE ONLY BORG WARNER TRANSMISSION PARTS AVAILABLE FROM MERCURY MARINE ARE THOSE LISTED ON THESE PAGES. IF OTHER BORG WARNER PARTS ARE REQUIRED, THEY MUST BE OBTAINED FROM AN AUTHORIZED BORG WARNER DEALER OR DISTRIBUTOR. CONTACT YOUR MERCURY MARINE REGIONAL SERVICE CENTER FOR THE NAME AND ADDRESS OF THE BORG WARNER DISTRIBUTOR SERVING YOUR AREA.

Parts List

Ref	Class	Part	Description	Qty	Comment	Footnote
1		47805A 7	TRANSMISSION	1	(1.00:1 RATIO)	
2	10	60179	SCREW (7/16-14 X 3-1/2 IN.)	6		
3	13	32993	LOCKWASHER (7/16 IN.)	6		
4	87	88031	SWITCH-TEMPERATURE	1		
5	32	805478 1	HOSE-OIL (19-1/2 IN.)	1		
6	22	88517	ADAPTOR	1		
7	32	47516 6	HOSE-OIL (30 IN.)	1		
8	22	47629	ELBOW (90 DEG.)	1		
9		87917A 1	FLANGE ASSEMBLY (4 X 1 IN.)	OPT.		5
9		79476A 1	FLANGE ASSEMBLY (5 X 1 IN.)	OPT.		5
9		79476A 2	FLANGE ASSEMBLY (5 X 1-1/8 IN.)	OPT.		5
9		79476A 3	FLANGE ASSEMBLY (5 X 1-1/4 IN.)	OPT.		5
9		79476A 4	FLANGE ASSEMBLY (5 X 1-3/8 IN.)	OPT.		5
9		79476A 5	FLANGE ASSEMBLY (5 X 1-1/2 IN.)	OPT.		5
9		79476A 6	FLANGE ASSEMBLY (5 X 1-3/4 IN.)	OPT.		5
9		79476A 7	FLANGE ASSEMBLY (5 X 2 IN.)	OPT.		5
10	10	60171	SCREW (3/8-16 X 1-1/4 IN.)	2		
10	10	60169	SCREW (3/8-16 X 3/4 IN.)	2		
11	10	68101	SCREW (3/8-16 X 1-1/4 IN.)	4	4 IN. FLANGE	
12	13	35048	LOCKWASHER (3/8 IN.)	4	4 IN. FLANGE	
13	11	32219	NUT (3/8-16)	4	4 IN. FLANGE	
11	10	805159	SCREW (7/16-20 X 1-1/2 IN.)	4	5 IN. FLANGE	
12	13	32993	LOCKWASHER (7/16 IN.)	4	5 IN. FLANGE	
13	11	22024	NUT (7/16-20)	4	5 IN. FLANGE	
14	16	97477A 3	STUD KIT	1		
15		18351A 1	BRACKET ASSEMBLY	1		
16	16	97477A 3	STUD KIT	1		
17	10	54615	SCREW (1/4-20 X 5/8 IN.)	2		
18	13	26992	LOCKWASHER (1/4 IN.)	2		
19		43325	LEVER-SHIFT	1		
20	12	20722	WASHER	1		
21	13	26993	LOCKWASHER (5/16 IN.)	1		
22	11	22053	NUT (5/16-24)	1		
23		47613	SWITCH-NEUTRAL SAFETY	1		
24		862837T	COOLER-TRANSMISSION OIL	1		
25		805546A 2	BRACKET-TRANSMISSION OIL CI	1		
26		77223 3	PAD	1		
27	54	815504224	CLAMP	1		
28	10	37612	SCREW (3/8-16 X 1-1/4 IN.)	1		
29	13	35048	LOCKWASHER (3/8 IN.)	1		